

TEST REPORT



Aluminium – Hohlkeil (Art.Nr. OX 45-0650)

Test no.: 0682

OWNER OF TEST CERTIFICATE

GEDORE Werkzeugfabrik
GmbH & Co. KG
Remscheider Strasse 149
42899 Remscheid - Germany

www.ochsenkopf.com





Test results and evaluations

GEDORE Werkzeugfabrik GmbH & Co. KG; Remscheider Strasse 149; 42899 Remscheid

Application field

Felling and splitting wedge for small- and medium-strength wood

Test item	Test result
Effect	High splitting and lifting effect Good grip, even in frozen wood
Handling	Wedge can be applied well in the saw cut Interchangeable wooden insert
Durability	No damages in the course of the tests
Work safety	Wood insert prevents direct metal contact

Execution

Wedge made of aluminum, holding insert with aluminum ring, wedge surfaces with longitudinal ribs.

Technical specification

<u>Wedge</u>		<u>Wooden insert:</u>	
Length:	170 mm	Length:	250 mm
Width:	72 mm	Maximum diameter:	61 mm
Height:	40 mm	Weight:	390 g
Wedge angle:	12°		
Weight:	480 g		
Hardness:	103 HB		

In the field of measurement tolerances the Aluminium-Hohlkeil (Art.Nr. OX 45-0650) is still manufactured unchanged.

Test committee equipment and tools Chairman: Dr. Sebastian Paar, Laubau

Test completion: August 2020
Approval until: August 2025
First approval: February 1984
Responsible test engineer:
 Patrick Müßig
patrick.muessig@kwf-online.de

Practical work with professional users

Kuratorium für Waldarbeit und Forsttechnik e.V.
 Spremberger Strasse 1
 64823 Groß-Umstadt - Germany
 Phone 00496078-785-0
 Fax: 00496078/785-50
 Homepage: www.kwf-online.de